0" RIDING MOWER MOBEL D3595-140

3

BODY GROUP ASSEMBLY

-

- REF, SEAT e
\_ - CUSTOMERASSY <&,

. * REF. (TEM s
. REARDECK GUIDE" __..& .

NOT-E: ALWAYS USE ORIGINAL EQUIPMENT PARTS. 'ALL UNNUMBERED

Use of service:replacement paris ather than original equip- JTEMS ARE INTERCHANGEABLE
men: parts may vaid your warranty. WITH OPPOSITE SIDE 33028;'A
4

+d §983924 BL2T0 112qdweg auuy 2+ ST 20 994 61



30" RIDING MOWER MODEL D3595-140

KEY# PART# DESCRIPTION aTty
314227-86V Frame ]
2 309612 Footpad RH 1
3 309613 Footpad LH t
4 309235 ‘Fastener, Ratchet 12
-5 330220 Console 1
6 995346 Screw, 1/4-20 x 50 WA M H Tap 4
7 303 130 Assy., Headlight Lens 1
a 303260 Clip, Tinnerman 4
9 300347 Screw, #6x.5Q Black 4
10 314265-853 Seat Support 1
i 46901 Screw, 5/16-18x.63 WA H HC 2
12 180075 Screw, 5/16-18 x,.63 HHC 2
13 1498 Nut, 5/16-18 Reg H Ctr Lk 4
‘14 301330-853 Seat Bracket 1
15 180117 Screw, 3/8-16x.56 HHC 2
16 1499 < Nut, 3/8-16 REG HX CTR LK 2
17 313476-853 Assy, Seat Plate 1
18 20507 Bolt, 437 x.156 HH SH 5/16-18 2
19 1498 Nut, 5/16-18 Reg H Ctr Lk 2
20 314185-853 Seat/Shiit Br}eke[
21 120229 Screw, 5/16718x.88 HHC 2
22 .1498 lYut,5/16-18 Reg H CirLk 2
23 35498 Screw,5/18-18x.7S WA H H TAP
24 50520 Spacer 2
2 5 122017 Screw, 5/16-18x1.00-HHC 2
26 1498 Nut, 5/16-18 Reg H Ctr Lk 2
27 319136 Seat Spring 1
28 120392 Washer,Flat ,2B1x.63x.065
29 120706 Screw, 1/4-20 x .50 HHC _ A 1
‘30 1502 Nut, 1/4-20 Reg Hex Ctr Lk
31 319508 Fender
32 44811 Screw, 1/4-20x.75 H WA TAP 4
33 305645 ‘Fender Support 2
34 995346 Screw, 1/4-20 x .50 WA H. H TAP 4
. 35 12599 Fastener, Velcro 2
330310 Parts Manual P I
328576 Operator's Manual .
1
1
. l
|
5

3 - — - S A GRS OR

g-d S§98824 64210 112qdweg auuy ek ST 20 994 B1



30" RIDING M@WER MODEI. D3595-'I 40

-MOWER SUSPENSIQN ASSEMBLY ) , .

. ;.,,!
o

REF. ITEM
WAIN FRAME

REFTEM
L_AXLE

i]. MOUNTING
'BRACKFT .

e i REF. ITEM
| I | TRANSAXLE -
P REF.ITER

¥ TAACTION DRIVE

/ -
REF.TEM [ 5
TRACTION 931VE 4

l
ke

1

AIATE. AILVAIAN/O 11O AFRIAIRAL AL, c=nv‘ ~YomTo, ALL UNNUMBEHED
Use of service/replacement parts other than original ITEMS ARE INTERCHANGEABLE
=qunpment parts may void your warranty. WITH OPPOSITE SIDE 306422C

pod §98924 64210 112qdweg auuy 2¥:S1 20 4984 61



30" RIDING MOWER MODEL D3595-140

" KEY#  PART#H

1 47817
2 56180
3 321371
5 41462
7 321370
9 41482
11 313719-853
12 313763
13 54855
14 1499
15 35410
16 323897
17 54855
18 a1499
19 323898
20 0 120229
21 . 01498 °
.22 323899

313560
24 N0 1498 .
25 60
26 31584
27 31497
28 304424 N
~

DESCRIPTION

PIN. .495X1.750 CLEVIS-SHORT
PIN, HAIR .091DIAX1.62LG -
BRACKET, REAR SUPPORT RH
SPACER .328 X750 X 312
BRACKET; REAR SUPPORT LH
SPACER .328X.750 X 312
HANDLE, HEIGHT ADJUST
GRIP,-HANDLE, LIFT

BOLT, .500X.345 HHSH %/8-16
NUT, 3/8-16 REGHXCTRLK
SPRING .071X .62X 4.37

- BRKT, LINK UPPER 30'MOWER

BOLT, .500X 345 HHSH 3/8-16
NUT, 3/8-16 REGHXCTRLK
BRACKET; RER FRAME.
SCREW, 5/16-18X .88 HHC
NUT, 5/16-18 REGHEXCTRLK
BHRKT, LINK LOWER 30°"MOW
BOLT, 500X.225 HHSH &/16-18
NUT, 5/16-18 REGHEXCTRLK

-PIN, HAIR .091 DIAX1.62LG

CHUTE DEFLECTOR 30" DECK
SPRING TORSION CHUTE DEF.
ROD, PIVOT 40" DECK .312x 7.25

AN

0 Indicates STANDARD HARDWARE{TEMS.

e e A O — B i ok t d et e —

.ary.

g-d

S§9892L 6L21O0

I19gqdwe] suuy

E¥:ST 20 924 B1




-d

PRE-PAINT FRONT AXLE ASSEMBLY

0" RIDING MOWER MODEL

VOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Jse of service/replacementparts other than original
squipment parts may void your warranty..

ALL UNNUMBERED
ITEMS AWE INTERCHANGEABLE
- WITH OPPOSITE SIDE _ 3162190

3595-140

S$98924 64210

112qdwe] auuy

PH:ST 20 9=4 61



30" RIDING MOWER MODEL D3595-140

31

35

KEY# PART#

316216
12552
4107
20859
316217
12552
4107 ,

20859 7

314228.853

302800

380077

'/1498
302799
35497

" 180138
1 4 99
302958-853
302760
180077
1498
303249-853
302955-853
3275
1502
- 44112
3 54987
316218-853
323903
310364
ads
1499

:\323904
80077
. feo3sa -

1498 ’ .

Lo

.

%,

DESCRIPTION

ASSEMBLY SPINDLE L.H.
BUSHING; SPINDLE

WASHER, FLAT .635 X 1,31X.07

RING, RET E..4BX.04 TRU 51
ASSEMBLY SPINDLE, R.H.
BUSHING,

RING. RETAINING E .48 X .04T

BRACKET, AXLE, OUTER FRONT

HANGER

SCREW, §/16-18 X.75 HHC GR
NUT, 5/16-18 REG H CTR LK
AXLE BRACKET, INNER

SCREW, 5/16-18 X .50 WAHH TAP
SCREW, 3/8-16X 3.00 H HC GRS

NUT, 3/8-16 REG HX CTR LK
STEERING ASSEMBLY
CLAMP, .625DIA.

SPINDLE
WASHER, FLAT ,635 X 1.31 X .07 »

33-62

AU 5133-62

—_s—‘l\)_-.-——a'ﬂ)-

5

N A NN DS ~NDN

SCREW,.5/16-18 X.75H HC GRS ~ 4

NUT, 5/16-18 REG HEX CTR Ll
BRAKE ARM ASSEMBLY
LATCH, PARKING BRAKE
BOLT, 373 X ,140 H H SH 1/4-2
NUT, 1/4-20 REG H CTR LK

BRACKET, CLUTCH AND BRAKE .
SCREW, 5/16-18-X .50 WA H HTAP .

FRONT AXLE ASSEMBELY

ROCKER ARM MOWERENGAGEMENT

BOLT 500X1 .la HHC 3/8-16
WASHER, FLAT.390X1:25X.1i 9
NUT,SS-iG'REGHXCTRLK
HANGER ’ )

SCREW, 5/16-18X.75 HHC GRD 5
'WASHER FLAT .344X.60X.065

NUT, 6/16-18 REGHXCTRLK
R o A

K..

- —-xa

0

—“— — Y b s
- B a
]

-

NN N -

§989<24 64210

I12qdwe] suuy

Sy:S1 20 924 B1



F RONT AXLE & WHEELS ASSEMBLY

REFJITEM,
MAIN FRAME -7 """

REF. ITEM 28
CLP . .
A

30" RIDING MOWER MODEL D3595-140_

INOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ‘ALL  UNNUMBERED

Use of service/teplacement parts other than original equxp- ITEMS ARE INTERCHANGEABLE

ment parts_ may void your warranty. WITH OPPOSITE SIDE 316220t I
10,

g-d 598824 BLZ2TIO 11eqdweg suuy

S¥:S1T 20 924 61



30" RIDING MOWER MODEL D3595-140

1

KEY#  PART# DESGRIPTION ‘ ) oy,
“~N Ny
! : FRONT AXLE ASSY. : 1
.2 122007 SCREW, 5/16-18 X.75 HHC 2
2 A 126211 5/16-18X.63 CARR - 2
3 45174 - NUT, 5/16-18HEX WD FL LK'WHIZ 4 €1
303140 TIE ROD 2.
5 122145 SCREW, 3/8-16X 1.25 HHC 4
6 120382 . WASHER, REG SPT LK.393 X .68 X .10 , 4
7 1499 NUT, 3/8-16 REG HEX CTR LK 4
8 323906 SHAFT STEERING . i :
9 . 454565 PIN. SPRING 250 DIA. X 1.25 LG i o
10 302766 GEAR, PINION f '
1 3040 10 BUSHING-STEERING . I e -
-ee12 4107 WASHER, FLAT 635X 1:31X .07 _ I T
13 20859 RING, RETAINING E .48 X .04 TRU'5133-62 S
4 323905' SUPPORT, STEERING SHAFT !
15 48901 SCREW, 5/16-18 X .63 WA HHC 4
16 120393 WASHER, FLAT .344X.69 X.065 4°
17 1438 NUT, 5/16-18 REG HEX CTR LK 4
18 : . TIRE & RIM, PNEUMATIC 11 X.4.00-5 2
19 40677 WASHER, FLAT 640X 1.25 X .06 4
20 20859 RING, RETAINING E 48X .04 TRU 5133-62 2
21 36832, HUB CAP 2
22 301137 BEARING, WHEEL 2
23 301175 - WHEEL I
24 TIRE i 1 X 4- TURF (see TIRQE TREAD PAGE) !
25 24167 " 'VALVE STEM ' f
26 SEE ELECTRICAL SYSTEM i

Ll

* ORDER INDIVIDUAL PARTS.

11 «

S988¢24 64210




-
-

*
:

< .

30" RIDING MOWER MODEL D3595-140

~-TRACTION DRIVE ASSEMBLY

REF. ITEM .
- FRONT AXLE ASSY:

REF. [TEM
MAIN FRAME

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

AT

AN AL,

ce
5

JYOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.

Use ofservice/replacem.empart_'s‘other than crniginai

xquipment parts may void your warranty.

WITH OPPOSITE SIDE

SI 20 924 BI

Ly

112qdwen suuy

598924 64210

otr-°d



PARTY,

x
m
<~
E-3

DESCRIPTION ~
L'
1 : TRANSAXLE
.2 303 109 PULLEY, TRANSAXLE
3 22053 RING, RE X 04 TRU 510062
.4 122083 SCREW, 5/16-18-X 2.50 HHC GR?2
5 120393 WASHER, FLAT .344 X ,69 X .065
6 1498 NUT, 816-18 rec HEx CTR LK
7 9796 BRACKET. TRANSAXLE
8 126211 BOLT, §/16-18 X .63 CARR
-9 1498 NUT, 5/16-18 REG HEX CTR LK
10 324199 BRACKET, TRANSAXLE SUPPORT
11 1498 - NUT,5/16-18 REGHXCTRLK
NA 122065 SCREW,5/16-18X2.00
12 126211 BOLT, 5/16-18 X .63 CARR
13 3498 NUT, §/16 - 18 REG HEX CTR LK
14 300575 BELT,v 4L
15 328040 PULLEY, ENG 3.315 OFF/3.87 0/3.00D
16 1 20383 WASHER, REG SPT LK .459 X .78 X .12
1 7 182761 SCREW, 7/16-20 X 2.50 HHC -
19 55488 BELT GUIDE
20 323874 SHIFT LEVER, BRAKT
21 57157 WASHER. .750 X .250 -~
22 56255 SCREW, 1/4-28 X .75 NYL HH CGR8
23 321482 ROD, SHIFT CONNECTING
24 120394 WASHER, FLAT .406 X .81X.065
25 137185 PIN,COTTER.125DIA X 1 .0QLG
26 309255 HANDLE, SHIFT
27 120396 WASHER, FLAT 531X 1.06 X .095
28 301133 SPRING, SHIFT LEVER
29 309053. BRACKET DETENT SHIFT .
30 126216 BOLT, 5/16-18 X.75 CARR ' -
3 1 20393 WASHER. FLAT .344 X .63 X .085
32 1498 NUT, 5/16-18 REG HEX CTR LK
33 3030%8-853 SHIFT CONTROL BRKT.
34 995346 SCREW: 1/4-20 X .50 WA HH TAP &
3 5 12593 ARM IDLER. TRANSAXLE DRIVE
36 1590 BOLT. .625X 218 HH SH 516-18Z
3 7 4107 "WASHER, FLAT 635X 1.31 X.07
38 45602 WASHER. FLAT ,333 X .a7 X.119 .
39 30:324 TINNERMAN CLIP
40 35410 SPRING .071x.62 X 4.37
41 35374 PULLEY, IDLER
42 35659 RETAINER, STRAP BELT
43 274517 WASHER, FLAT.406X.73X 063
44 45892 BOLT, 3/8:16 X 1.50 CARR
45 1489 NUT, 3/8-16 REG HX CTR LK
46 - 323532 ROD CLUTCH
47 271184 ° NUT -5/16-18 HEX KEPS
48 321378 BRKT, CLUTCH BRAKE
49 14398 NUT, 51618 REG HEX CTR LK
50 39522 PIN CLEVIS 312x 812 \
51 120393 WASHER, FLAT .344 X 69 X .065
52 8260 ." PIN. HAIR 08YDIA X1.66 LG
53 3021 7 KEY, WOODRUFF '
54 326856 SPRING.BRAKE )
5 25086 BOLT,".500 X .375 HH SH5/16-18
56 308188 WASHER, FLAT .515X131X.09 .. )
5 7 1498 NUT, 5116-18 REG HEX CTR (K - e
58 52840 PEDAL PAD .
59 A TIRE 8 RIM. PNUEMATIC
60 300588 SPACER
61 52928 « ey, SQUARE .1 a7 SQ@ x 2.25LG
62 42815 WASHER, FLAT 755X 153 X .07
63 36625 RING, RET EX .57 X.05 TRU5133-75
64 40394 CAP, HUB
6§ 5 55514 SHIFT KNOB
66 305036 . WHEEL
24167 VALVE STEM
! TIRE 16 X 6.50 - 8 TURF (ReFER 10 TIRE TREAD PAGE:
53704 SPRING, 536 OD X .047 X 3.4
55488 BELT GUIDE
138489 WASHER, Extk 384 x 69 x .04
122017 SCREW,5/16-18 X 1 .00
120394 WASHER, FUAT .406 X 81X .065
1498 NUT, 5116-18 X.75
-138480 WASHER, EX LK 384 X ,69X 04
44582 CAP, PUSH NUT '

‘CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS AND SERVlCE
~ ORDER INDIVIDUAL PARTS. SEE TIRE TREAD PAGE.
— ]

7
A§~

“NN“,\,NM.‘.‘J.‘N__.....Q__..._A._.;..."_-.....__;,._.‘......N..NNN_._.-_.NM_A_.“_.'_~_..‘4.4.._..._._..,;..5,\;.,.,5._‘-_._.

‘ary.

N

©

13

598924 84210

I12qdwe] auuy

+0:91 20 994 61



REE. (TEM
MAIN FRAME

REF. ITEM
TRANSAXLE

REF. ITEM
-ENGINE PULLEY

EIRACKET ||

-_n
" REF.ITEM o
AXLE BRKT.
OUTER FRONT
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. o ALL UNNUMBERED .
Use ol servicereplacement parts othar than criginal equip- ITEMS ARE (NTERCHANGEI}BLE :
ment pans may void your warranty. WITH OPPOSITE SIDE ZIEEN3H
- y
2-d

5988924 BL2I0 I12qdwe]y auuy S0:91 20 994 871



KEY# PART# DESCRIPTION

4". » QTY,' N
1 - ASSY.,DECK, PRE-PAINT 30' 1
2 56537 . BELT,V4L50.5LG’ 1
3 35410 © SPRING 071 X 62K 4.37 R
4 310428° CHAIN, JACK 0500 FT !
5 310734 HOOK, S, 10 GA. STEEL v 1
6 300683 SPRING, .75%6.3X.105 TENSION 1
7 . 323004 HANGER |
8 - 180077 SCREW, 5/16-18X..75 HHC: ] 2
9. 1498 - NUT, 5/16-18 REGHEXCTRLK 2
10 323903 ROCKER ARM.MOWER ENGAGEMENT L
. 1 310364 . BOLT..500X1.18 HHSH %/8-18 / 1
- 12 845 - WASHER, FLAT 890X1.25X.119*~ S TR
13 1498 - NUT, 3/8-18, BEGHXCTALK VA
14 35410 - SPRING .071% .62 X 4.37 oA
15« 300049 ROD, CONNECTING . / R |
. 16 310388 GUIDE, BELT -, 2
17 180091 SCREW, 5/16-18X2.50 HHC / 2
18 138485 WASHER. EXLK .320X61X.03 / 2
19 120393 WASHER: FLAT .344X 69X065/ 2
20 1498 NUT, 6/16-18 REGHEXCTRLK -2
21 309048 HANDLE, MOWER ENGAGEMENT 1
22 " 310351 BEARING, FLANGED, NYLON / L
23 304261 RETAINEA,SPRING 4 .
24 304398 SPRING COMPRESSION / |
25 311107-863 SUPPORT BRACKETPTO . / 1
26 995346 SCREW, 1/4-20X SDWAHHTAP/ 2
27 310309 BRACKET, PTO LIMIT I
28 35498 SCREW, 5/16-18X .75 WAHHTfQP
29 1498 NUT, 5/16-18 REGHEXCTRLK -1
30 12633 STOR,PTO ENGAGEMENT/ |
.31 326386 PIN: SPRING 187DIAX1.12(G 1
32 . 55514 SHIFT KNOB. / |
33 120393 WASHER, FLAT .344X.68X. 065 2
34 45074 PULLEY, IDLERVdLySX 72, f
35 45892 BOLT, 3/8-16 X_1.50 CARR i
36 39659 RETAINER BELT. i '
37 1499 ; NUT, 3/8-16 REG /(CTRLK |
*ORDERINDIVIDUAL PARTS. //
J
4 - .
,/
-~ ',:'
|
g-d 59892, BLZ210 I12qdwe) auuy S0:91

20 924 61



REF, ITEM
* GROUND WIRE

2
o

-REF. éODY o
GROUP ° @
' ™~
o RS)

E N -
- o
SR
Voo :
. )/ i £
V. @ | '
. REF.BODY +
GROUP |
REF. {TEM v
MAINFRAME

MOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other fhan original
equipment parts may void your warranty.

REF. ITEM
./SEAT SUPPORT

" ITEMS ARE INTERCHANGEABLE -

————l
—_—
—_——

- ALL UNNUMBERED
330206A

WITH OPPOSITE SIDE

- d 598924 BLZ210

I12@qdwe] suuy S0:9T1 20 4924 61



- v . . [ e e
, - - Cte . , B i
\ .

30" RIDING MOWER MODEL D3595

P :

-, -

KEY# PART# DESCRIPTION . . ! ’ L. ary.

1 ENGINE - B&S 10VER ELEC RER(SEE ENGINE MANUAL) 1
.2 50947 SCREW, 3/8-16 X 1.25 WAMHTAPBLKP 3 N
. 3 “180083 SCREW, 5/16-18X 1.50HHC GRS Z - 1
4 138485 WASHER, EXLK .320X.61X.03Z : 1 -
N . 5 ‘44108 NUT, 5/16-18 HWDFLCTRLK Z R oo
LI 6. 305404, MUFFLER ASSY B&S SQ. LO-TONE 1
7 305406 * MUFFLER B&S SQ. LO-TONE10-12 HP 1
-7 8 305409 SHIELD, MUFFLER B&S SQ.LO-TONE' 1 .
.9 46708 : GASKET, MUFFLER . 1
18 305407 BOLT, .437X4.340 HHSH5/16-18BL 2 I
1 365418 S CRE W, 14-20X .50 HHCSEMS - 1
12 12550-853 MP DEFLECTORHEAT , ~ A P
13 57366 SCREW, 10-16X .50 DRILLTITE 2 o,
14 311721-853 MP PIPE ASSY. 10 BBS EXHAUST L .
15 314988  TANK, GAS-GP, 1.3 GAL. F-11 ° B
16 12501 CAP, FUEL -2.5" THROAT. s S
17 303160-853 ML SUPPORT, GAS TANK, RER F-I 1 - -
18 995346 . SCREW, 1/4-20X.50 WAHHTAP -8, C
19 47452 TUBING, .25X.50X BULK-GAS LINE- - 2N L i
20 48872 CLAMP, FUEL LINE RED 1 o
21 47345 CLAMP, HOSE, SCREW. TYPE 1
22 321248 THROTTLE CONTROLRER - 1
~23 35287 SCREW, #B-32X .38 HHWATAPGR2 Z 2
24 414106 WASHER, FLAT .188X ,38X.040 Z 2
g

25 50687 .- KNOB:; ROUND THROTTLE BLACK

‘& .

R

N

g-d 598924 64210 112g9dwe] auuy gp:g8I 20 4994 61



30" RIDING MOWER MODEL D3595-140

PRE-PAINTED DECK ASSEMBLY

!OTE:.ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Ise of servicefreplacement parts other than originalequip- ITEMS ARE INTERCHANGEABLE

nent parts may void your warranty. WITH OPPOSITE SIDE 3135891»




e i AN A +d4127ITIEERS ANME C:MﬂF'EET.L _______

9 PP

30" RIDING MOWER MODEL D3595- 1

KEY# PART# DESCRIPTION QTyY.
+
t 321082 ° - DECK, MOWER 30 INCH 1
-2 57318 GUIDE, BELT 5/16-18 THD 2
y 3 1496 NUT, 5/18-10 REGHEXCTRLK 2
4 302384 BRACKET CHUTE MOUNT N
5 314702 SPAGER .. 844X 1,00X.500 -7
& 120230 ROLT, 5/16 18)1.25 CARR {
7 1498 NUT, 8/16-18 REGHEXCTRLK |
B 45802 WASHER, FLAT 333X B7X.119Z 1
3 ] 126218, . BOLT, 5MA-1RX 78 CARR GR2 7 1.
1.0 1438 NUT, 5/16-18 REGHEXCTRLK 1
1 311237 BRACKET, MOUNTING, FRONT 1
12 H7072 BOLT, 5/18-18X .83 CARR 3
13 120393 WASHER, FLAT, .344% .69X.065 3
14 1498 NUT. 5/16-18 REGHEXGTRLK 3 .
15 311236 ' BRACKET, BAR, TOW, FRONT 1 .
16 122017 : SCREW. 5/16-18%X1,00 HHC 2
17 58247 ADJUSTING NUT 2
18 1408 NUT, 6/16-18 REGHEXCTRLK 2
- 14 313372 - ABBY., TURE, PIVOT 1
20 51585 : SURPORT,PIVOT TURE 2
21 180077 ) SCREW, 5/16-18X .75 HHC ' 2
22 1438 © 7 NUT: 5/18.18 REBHEXCTRLK Y 2
23 314119 ASSY LIFT BRKT 1
24 180077 - SCREW, 5/16-18X.75 HHC GRS Z 2
23 120383 WASHER, FLAT 344 80X 0&5 2
.26 1 488 o NUT, 571618 REGHEXCTRLK 2
o 2 7 313586 A3E88 assemaLy, auill 1
29 814272 AL, MACHINED CASTING |
29 3142 : " TUBE, SPACER 1
20 3 13576 BEARING, BALL, 8204-2RS-Q b,
74 50834 SCREW, §/16-18X.88 WAHHTAP 5
57 314273 PULLEY ABSSEMBLY f
33 22285 WASHER, FLAT 515X1.38X 119PL f
4 4 1500 ° NUT, 112-1 3 REGHXCTRLK | 7
35 314271 SHAFT, QUILL 30" MOWER 1
36 313577 SHIELD, DUST, BEARING 1
37 313584 HUB, BLADE ADARTOR 1
38 314826 BLADE, 30" TD MOQWER |7 WING
3 9 22265 WASHER, FLAT' 515%138%.119PL {
40 1500 NUT, 1/2-13 REGMXCETRLK
. A 12229 BRAGKET, IDLER ABEEMDLY : 1
Pry 42 313510 BRACKET, ARM, IDLER !
] 308973 BRAKE PAD - HARD 232AF f
a4 - 41601 ' RIVLCYT, OVEET .187DIAX BaALG 2
45 18009 T SCREW, 5/16-18X2:50 HHC 1
46 45802 WASHER, FLAT- 333X.87X.119 A {
47 314824 SPACER, 222X ARK X 1810 * .
48 44108 © NUT, 548-18 HWDFLETRLK 1
9 ' 50520 *  SPACER 1
50 126216 ROLT, 5/1A. 18X 75 CARR
51 1498 NUT, 5/16-18 REGHEXCTRLK | '
52 314009 ’ BRAGKET, BAR, REAR STARILI T2
53 122017 - 'SCREW, 5/18+18X1,.00 HHC "
54 58247 ADJUSTING NUT | 2
55 1488 NUT, 5/16-18 REGHEXCTRLK 4
58 51940 BOLT, 800X 437 HHSH 2/8-16 2
&7 14404, NUT,.3/B-16 REGHXCTRLK &
58 45602 WASHER, FLAT 233 X .87 X 1187 y
59 138485 WASHER, EXLK ,320X.61X 03 §




EI.!C’I’I!ICAI. ASSEMBLY

REF. ITEM .
ENGINE "

. frv, .
o

-
| ra
- F

1

NOTE: ALWAYS USE OHIGINALEQUIFMENT PARTS.
Use of service/replacement parts other than original equip-
ment parts may void your warranty,

FRONT AYLE 4RAY

_ ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

| mEE.TTEM
_SEAT SUPPORT

“REF ITE
MAIN FR

\
e

EF {TEM

20




30" RIDING MOWER MODEL D3595-1

KEY# PART# DESCRIPTION - Qry.
e
3
1 321951 . HARNESS, ELEC. RERCZ5-1104S 1
2 . 57569 RETAINER, .31IDX.62X.03 WIRE, 1
3 309098 CLIP, TRW #C4490-022-27 1 - R
4 309698 CLIP, WIRE ROUTING, SNAP-IN 1 .
5 326653 SWITCH,SNAP MNT NO .085/,.116 BLK 1
6 57476 v SWITCH,SCR MNT DP NC 1
7 57220 SCREW, #12X% SO PHPNHTAP 2
a 326654 SWITCH,SNAPMNT NC 140 BLUE ) R
9 327354 SWITCH, IGNITION & LIGHTS ' R
10 327352 NUT, 5/8-321GN SWIT R ’ 1
1 300194 BOOT,SWITCH . . S
12 327350 KEY, IGNITION SWITCH 0
13 53716 . SOLENOID, NEW CLUM 1
14 187745 SCREW, 174-20X .75 HXSEMMA ot 2
.16 1502 - - NUT, 1/4-20REGHEXCTRLK RS R S
17 271172 NUT, 1/4-20 REGHEXKEPS o ' 1
18 271187 NUT, 5/16-24 HKEPS o , 2 ’
19 55472 BATTERY, YUASA 12N14 - 1
v 20 55529 SCR , METRIC, 6X1X11 1
21 55530 NUT, METRIC, 6X1 = HEX - 1.
22 55636 DRAIN TUBE, BATT » - 3
23 41482 CLIP.1 38B0LG 255/0PRESS WIRE 1
24 *323648 'HOLD DOWN BRKT"" o1 .
25 325232 NUJ. WING 1/4-20 NYLON - 1
26 . 55511 WIRE, GROUND, 12,5 1
27 322698 WIRE, STARTER, . 4 ‘
28 52572 3 BULB. HEADLAMP \ . 1
29 30203 1 FUSE SPADE TYPE 32V 15A 1
SCHEMATIC DRAWING -
- \ N L swieh
. ; L [ . ira)
15 20T SEAT Swited. =
— (8 — [ _
NEAD w\W | PTO
el (
. ! — SWITCH
- |
(i3]
53
IGNITION | [0 T
COMMNECTOR g o
P - .
l . ‘ 2134 - R -

N
.

ot e S emn

1°d 598924 64210 112qdweg auuy +1:91 20 994 61



R MODEL D3595-140

30" RIDING

)JECALS [DECORATIVE) o

CONSOLE
DETAIL

KEY# PART# DESCRIPTION o QTY.
- 1. 330354 DECAL, WESTWQOD FRT CONSOLE
2. . REFERENCE ONLY - 1
3 330355 DECAL, FENDER LH - 1
4. 330356 DECAL. FENDER RK 1
3202154
22 .

2-d 598924 64210 I12qdwe] =2uUuy $+1:91 20 994 61



PR N - : : ’ P . K ’ v

. - . (’

CONSOLE
DETAIL ~ -

KEY# PART# DESCRIPTION. i aTty

1. -308557 DECAL, NOMA LENS, LH C-2 LITE 1

¢ 2. 306558 DECAL, NOMA LENS, RH C-2 LITE .1
3 317348 DECAL, PARK'N/BRAKE|SO 1
4, REFERENCE . © N L Y 1
5. 311227 DECAL. HEARING PROTECTION 1
6. 327462 DECAL, INSTR EXPORT L 1
7. DECAL, FRENCH SA‘A Y CERT. 1
8. 05 204 DECAL, CONTROL 36%eW/LITE
9 305397 DECAL, PTO ENGAGEMEW, I1SO
10 311232 DECAL, SHiFT, 58P, ISO DOM .
11 305770 DECAL CAUTION TRIANGLE EUROPE
12. 327481 DECAL. DDECK WARN GRFR . | 327728A

g-d 59892/ B6L210 I12gdwe] auuy S1:S1 20 924 61




30" RIDING MOWER MODEI. D3595-'l 40

CUSTOMER ASSEMBLY

'

oY

\

KEY$ PART#

120393
120638
122007
417375
‘456836
52855
316259
300798
0 304315

40N WN

—~ © o -

o sear PLATE OOES Nov
¢ NEED TO BE REMOVED,
. " HOTATED FORWARD 10 IOUNT
. SEAT,

‘e

é/, })’/

5 _,,,?éf ;
e %
2 ){”{3%4/ 4t n‘&% :

CUSTOMER ASSEMBLY VIEW
DECRIPTION

WASHER, FLAT ,344 X .69 X .065 )
WASHER, HV SPT LK .328 X.60X.11
SCREW. 5/16-18 X .7SHHC GR2
PIN, SPRING.187 DIA X 1.251L.G MD 1
PIN. SPRING .250 DIA X 2.25 LG HVPL 8
WHEEL. STEERING
TUBE, DECORAﬂVE
TUBE-STEERING

SEAT

) 'z’//W// //
/,/ﬁf ij }%ﬁgn

PPN

/<
]

QryY

[
N
Hn
O
~J
w

S9892L 6L210

I192gqdweg auuy

S1:91 20 924 61



~ TREAD PAT;

"EBH,-z

%%%%%%%%‘

IS

22

o

' "o

30" LAWN TRACTOR MODEL D3595-140

TIRE SIZE nAT "B e "o
11x4.00-5. 42295 319679
13X5.00-6 41060 319688
15 X 6.0 -6 . 39830 316762 301140 313952
16X6.50-8 41981 319682 314539
18x8.50-8 319683 317400
18 X 9.50 - 8 41106 31 676'1 313950
20x8.00 -8 319685 319684 57164 314584
20X10.00-8 58276 319686 )} 313654
20 X 10.00 - 10 55893 319687
23X 9.50 - 12 53655 319690 3'9689 314370
g-d 598924 64210 I129qdwe] auuy .1:91 20 9=4 BI1

o —



|

ACCESSORIE

.ontact the dealer where your tractor ‘was purchased for the available accessones. If you
re unable to contact. the dealeywriteto the address on the front cover of this manual.

Rear  Engine Rider

lodel Description .

708-1 6 Bagger- Fits 32" Side Discharge

708-17 Bagger - Fits 36" Side Discharge & 30" Top Discharge _

709-02 Front Weight Box - holds 35 |bs.

648- 16 Lawn Sweeper w/dump Release

14-00 Muiching Kit- 30" Top Discharge

jodel Description ’ Lawn Tractor ™

708-22 "Bagger - Fits 30" Side' Discharge s

708-1 3 Bagger - Fits 36",38", 39' & 45" Side Discharge -

705-04 36" Two-Stage Snowblower - Fits 367,38%, 39", 8 45" Side Discharge

36 1-06 42" Snowblade - Fits 36",38",39", & 45" )

5982-00 ~’ Tire Chains - 18" x 6.50"

58500 Tire Chains - 18" x 8.50"820"x 8" * )

672-01 Wheel Weights - Front - 1 pr. w/mtg. hdw. - Fits 15" tires

673-02 Wheel Weights - Rear = 1 pr. w/mtg. hdw. - Fits 18"& 20" tires

709-03 Front Weights - Fits 30" & 32" Side Discharge :

548-1 6 Lawn Sweeper w/dump Release ~

714-00 Mulching Kit - 30" Top Discharge - :

SR U — e ——————————d
Garden Tractor - Light Ground Engaging -

lodel ) Description .

708-13 °° Bagger - Fits 36",38",39" .& 45" Side Discharge . }

705-04 36" Two -'Stage Snowblower -Fits 36",38",39", &45" o @

561-06 42" Snowblade Fits 36",38", 39", & 45"

672-01 Wheel Weights - Front 1 pr. w/rmg hdw. - Fits 156" ures

373-02 Wheel Weights - Rear -'1 pr. wimtg. hdw. -Fits 18" & 20" tires

648-16 Lawn Sweeper w/dump Release

567-02 Sleeve Hitch - wlift bar - Fits 45" , L

668-01 Adaptor (sleeve hitch) for use w/23"tires - <€

706-00 Tire Chains - 20" x 10" -

571-00 Tire Chains - 23" x 9.50"

672-02 Wheel Weights - Front - 1 pr. w/mtg.hdw. Fits 16" tires

673-00 Wheel Weights -Rear 1 pr.w/mtg. hdw. Fits 23" tires

674-01" 10" One Bottom Moldboard Plow

675-01° Cultivator - 7 row -Adj.6" - 42" widih -

676-61" Disc Harrow - 8" & 11" disc,- Adj. width & disc angle )

677-02° Tiller - 5 H.P, Sel{-Powered - 28" width ' . '

lodel Description Four Wheel Steer

708- 4 Bagger - Fits 40" & 46" Side Discharge

705-05 . 42" One-Stage Snowblower - Fits 40" & 46" - . .

661-07 48" Snowblade - Fits 40" & 46" ' )

709-04 - Rear Weight Box for 40" & 46"

64816 Lawn Sweeper w/dump Release

706-00 Tire Chains 20" x 10"

671-00 Tire Chains 23" x 9.50" [ .

§72-02 Wheel Weights - Front 1 pr.w/mig. hdw. Fits 16" ures

573-00 Wheel Weights - Rear - 1 pr.w/mig. hdw. Fiis 23" tires -

572-01 Wheel Weights -Front- 1 pr. w'mtg. hdw. Fits 15" tires

373-02 Wheel Welghfs Reaerr wzmlg hdw Fns 1 8’ &20 tires :

To WhelSer Garden Tractor

odel. Description

367-04 ¢ Sleeve Hitch- wilift bar Fits 46"
374-01° 10" One Bottom Moldboard Plow
375-01° Cultivator -7 row - Adj. 6" - 42" width e
376-01 . , Disc Harrow 8" &11" Disc: Adj. widl:: & disc angle A
377-02° Tiller 5 H.P. Self-Powered 28" width
348-1 6 Lawn Sweeper w/dump Release

‘equires a sleeve hitch -
N

g-d S989<24L 64210 11eqduweg suuy BI1:91 20 924 61





